

Test Report No. SL518052140950TX Date: 2018-4-17 Page 1 of 4

CHYBOND MATERIALS CO., LTD.
NO.27 XINGGUANG ROAD, ZHONGBEI INDUSTRIAL PARK, XIQING DISTRICT, TIANJIN CITY

The Following sample(s) was/were submitted and identified by the client as

Sample Description : non-woven fabric: PET/PA6 in white.

Test Performed : Selected test(s) as requested by applicant

* * * *

Sample Received Date : MAR. 12, 2018

Testing Period : MAR. 12, 2018 –APR. 17, 2018

Test Result(s) : For further details, please refer to the following page(s).

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shang hai) Co.,Ltd.

SHERRY GU

This test report refer only to the samples tested

